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Item Current Part Description Replaced 
Part Qty Notes Kits/Assys 

Where Used

1 K-3952
HEAT 
EXCHANGER 
KIT

5586612,5586625 1 3/4" PORTS

1 K-3963
HEAT 
EXCHANGER 
KIT

5586600,K-3620 1

MUST USE WHEN REPLACING 
5586600 HEAT EXCHANGER WITH 
5/8" PORTS, 5/8" TO 3/4" ADAPTERS 
ARE INCLUDED IN THIS KIT

2 K-3954
HEAT 
EXCHANGER 
KIT

5586614,5586627 1 3/4" PORTS

2 K-3965
HEAT 
EXCHANGER 
KIT

5586602 ,K - 3362,K
-3622 1

MUST USE WHEN REPLACING 
5586602 HEAT EXCHANGER WITH 
5/8" PORTS, 5/8" TO 3/4" ADAPTERS 
ARE INCLUDED IN THIS KIT

3 K-3955
HEAT 
EXCHANGER 
KIT

5586615,5586628 1 3/4" PORTS

3 K-3966
HEAT 
EXCHANGER 
KIT

5586603,K-3623,K-
3655 1

MUST USE WHEN REPLACING 
5586603 HEAT EXCHANGER WITH 
5/8" PORTS, 5/8" TO 3/4" ADAPTERS 
ARE INCLUDED IN THIS KIT
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4 K-3956
HEAT 
EXCHANGER 
KIT

5586629 1 3/4" PORTS

4 K-3967
HEAT 
EXCHANGER 
KIT

5586604,5586616,K-
3624 1

MUST USE WHEN REPLACING 
5586604 HEAT EXCHANGER WITH 
5/8" PORTS, 5/8" TO 3/4" ADAPTERS 
ARE INCLUDED IN THIS KIT

5 K-3959
HEAT 
EXCHANGER 
KIT

5586633 1 3/4" PORTS

5 K-3968
HEAT 
EXCHANGER 
KIT

5586605 ,K - 3360,K
-3625 1

MUST USE WHEN REPLACING 
5586605 HEAT EXCHANGER WITH 
5/8" PORTS, 5/8" TO 3/4" ADAPTERS 
ARE INCLUDED IN THIS KIT

5 K-3972
HEAT 
EXCHANGER 
KIT

5586609, 5586620 1

6 21425 STRAP 2 K-3746

7 5588101 OIL HOSE 
ASSEMBLY 5586901 1 14.5"

7 5588103 OIL HOSE 
ASSEMBLY 5586903 1 30.0"

7 5588107 OIL HOSE 
ASSEMBLY 5586907 1 45.0"

7 5588109 OIL HOSE 
ASSEMBLY 5586909 1 28.0"

8 5588102 OIL HOSE 
ASSEMBLY 5586902 1 26.5" K-3968

8 5588105 OIL HOSE 
ASSEMBLY 5586905 1 21.5"

8 5588106 OIL HOSE 
ASSEMBLY 5586906 1 40.0"

8 5588108 OIL HOSE 
ASSEMBLY 5586908 1 52.0"

9 4304076 ELBOW 1 FOR OIL PUMP "A" PORT

10 4301123 ELBOW 1 FOR OIL PUMP "B" PORT K-3441

11 X-8C-6109 CAPSCREW 2 3/8"-16X1-1/4"

12 X-8L-602 CAPSCREW 1 3/8"-16X1-1/2"

13 X-8C-6109 CAPSCREW 1 3/8"-16X1-1/4"

14 X-8L-602 CAPSCREW 3 3/8"-16X1-1/2"

15 X-8C-6111 SCREW 2 3/8"-16X3/4"

16 K-3902 MOUNTING 
BRACKET 4304665 1

17 4304683 BRACKET 1

18 4303681 HOSE CLAMP 1

 

Página 2 de 2Eaton Inforanger

29/05/2012http://www.inforanger.roadranger.com/epc/print.asp?modelID=189&groupID=1095


